


WOODS TR
AG 600 NN i PKiTY
5903809901
Part Number  [Order no. Description Quantity
1 5903809001 |Outer Flange 1
2 Grinding Wheel 1
3 5903809002 |Inner Flange 1
4 Grinding Wheel Guard (115) 1
S Screw M5x18 1
6 5903809003 |Output Spindle (100) 1
7 Half-Round Pin 3x10 1
8 Dustproof Cover 1
9 Screw M4x16 4
10 Circlip 4 7
11 Washer 4 4
12 5903809004 |Front Cover 1
13 Bearing 6001-2RS 1
14 Plate 1
15 Screw M4X8 3
16 5903809005 [Gear 1
17 Retaining Ring 12 1
18 Needle Bearing HK0810 1
19 Paper Pad 1
20 Tapping Screw ST4.2x19 4
21 5903809006 |Self-Locking Pin 1
22 5903809007 |Gear Housing 1
23 5903809008 [Spring I 1
24 5903809009 [Self-Locking Button 1
25 O-Ring 23.6x1.8 1
26 Hex Nut M6 1
27 5903809010 [Taper Pinion (100) 1
28 Oil Sealing Washer 1
29 Bearing 609-2RS 1
30 Pad 1
31 Armature 1
32 Dustproof Ring 1
33 Bearing 607-2Z 1
34 Bearing Sleeve 1
35 Fan Guide 1
36 Additional Column (52H) 2
37 Rubber Arresting Screw 2
38 Stator 1
39 Housing 1
40 Name Plate 1




41 Rating Plate 1
42 Switch Pushing Block 1
43 5903809012 |Carbon Brush Holder 2
44 5903809013 |Carbon Brush 6x9x12.5 2
45 Roll Spring 2
46 Tapping Screw ST2.9x9.5 4
47 Switch Lever 1
48 Switch Spring(new safe role) 1
49 5903809014 |Switch 1
50 Cable Clamp 1
51 5903809015 |Capacitor 0.22uF 1
52 Tapping Screw ST4.2x16 2
53 Ornamental Ring 1
54 Cable Armor 1
55 Back Cover 1
56 Tapping Screw ST4.2x16 1
S7 Cable & Plug 2x0.75 1
58 Handle 1
59 Wrench 1




	AG600 - Drawing.pdf
	AG 600_tabulka

